

CL4437CL

NO.	DESCRIBTION	NO.	DESCRIBTION
1 \	HANDLE ASSY	38	HEIGHT ADJUSTING TORSION SPRING
2	CABLE CLIP	39	HEIGHT ADJUSTING ROD
3	GRASS BAG HANDLE	40	REAR CONNECTONG ROD
4	PLATE LAS - HAT	41	BOLT M6X65
5	GRASS BAG TOP COVER	42	LEFT HANDLE FIXED SEAT
6	FLAT WASHER	43	CABLE PRESSING PLATE
7	GRASS BAG	44	RIGHT HANDLE FIXED SEAT
8	SCREW 4X16	45	PRESSING PLATE
9	GRASS BAG SUPPORT	46	KNOB NUT
10	REAR BLANKING CAP	47	PRESSING PLATE
11	NUT COVER	48	HANDLE FIXING COVER
12	COTTER	49	BOLT M6X55
13	FLAT WASHER	50	LOWER HANDLE
14	REAR WHEEL 8"	51	NUT M4
15	REAR WHEEL AXLE POWER	52	TOP COVER AND • TOOLS
16	SCREW 5X16	53	FRONT DECORATIVE COVER
17	FRONT WHEEL AXLE PRESSING PLATE	54	DUST PROOF MAT
18	COVER	55	HEIGHT ADJUSTING PLATE
19	DECK	56	BOLT M4X16
20	FAN	57	HEIGHT ADJUSTING HANDLE
21	BLADE	58	TRANSPARENCY COVER
22/	BLADE SCREW M10*23	59	TRANSPARENCY COVER TORSION SPRING
23	RIGHT DECK DECORATIVE COVER	60	LONG PIN
24	FRONT WHEEL 6"	61	PLAY PIN SPRING
25	FRONT WHEEL AXLE	62	SHORT PIN
26	BALANCE WEIGHT	63	KEY
27	NUT M6 ER GAS HAI	64	KEY HANGER
28	FRONT CONNECTONG ROD	65	SCREW 4*10
29	HEIGHT ADJUSTING TENSION SPRING	66	TOP HANDLE
30	LEFT DECK DECORATIVE COVER	67	REAR COVER
31	SELF LOCK PIN	68	REAR COVER TORSION SPRING
32	TENSION SPRING PRESSING PLATE	69	REAR COVER AXLE
33	MOTOR ASSY	70	BATTERY CASE ASSY
34	SCREW 6.3*25		
35	FLAT WASHER		
36	CONNECTING ROD AXLE		
37	CONNECTING ROD SUPPORT		
POWER • GAS • HAND • UK-ST20191102			